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TEST REPORT CERTIFICATION

Applicant : LG Electronics Inc.

Manufacture : LG Electronics Inc.

Factory : LG ELECTRONICS VIETNAM HAI PHONG CO., LTD.
Product Name : Silver box RADIO ASM-RECEIVER

Model No. : LC10S-B

Serial No. : N/A

Brand : GM

Applicable Standards:

FCC Rules and Regulations Part 15 Subpart C, Oct. 2014
RSS-Gen (Issue 4), November 2014

RSS-247 (Issue 1), May 2015

ANSI C63.10:2013

KDB 558074 DO1 DTS Meas Guidance v03r03

AUDIX Technology Corp. tested the equipment mentioned in accordance with the
requirements set forth in the above standards. Test results indicate that the equipment tested is
capable of demonstrating compliance with the requirements as documented within this report.
AUDIX Technology Corp. does not assume responsibility for any conclusions and
generalizations drawn from the test results with regard to other specimens and samples.

Date of Test: 2016.01. 11 ~21 Date of Report: ~ 2015. 01. 22

Producer: @D’W{U %)\

(Annie Yu/Administrator)

Signatory: /2,19/2/1, (/Zewf .

(Ben Cheng/Manager)
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1. REPORT HISTORY

Revision

Date

Revision Summary

Report Number

0

2015.01. 22

Original Report.

EM-F160034
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2. SUMMARY OF TEST RESULTS

Rule .
Description Results
FCC IC

15.207 RSS-Gen §8.8 Conducted Emission N/A, Note
15.247(d)/ | RSS-Gen §8.9 Radiated Band Edge and PASS
15.205 RSS-247 §5.5 Radiated Spurious Emission
15.247(a)(2) | RSS-247 §5.2(1) 6dB Bandwidth PASS
15.247(b)(3)| RSS-247 §5.4(4) Maximum Peak Output PASS

Conducted Band Edges and
15.247(d) RSS-247 §5.5 Conducted Spurious Emission PASS
15.247 (e) RSS-247 §5.2(2) Peak Power Spectral Density PASS
15.203 -—-- Antenna Requirement PASS

Note: The EUT powered by battery only, thus conducted emission is not required.

File Number: C1M1512133

Report Number: EM-F160034
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3. GENERAL INFORMATION

3.1. Description of EUT

Product Silver box RADIO ASM-RECEIVER
Model Number LC10S-B

Serial Number N/A

Brand Name GM

LG Electronics Inc.

Applicant 222 LG-ro Jinwi-myeon 451-713 Pyeongtaek-si, Gyeonggi-do
451-713, Korea

LG Electronics Inc.

Manufacture 222 LG-ro Jinwi-myeon 451-713 Pyeongtaek-si, Gyeonggi-do
451-713, Korea

LG ELECTRONICS VIETNAM HAI PHONG CO., LTD.
Lots CN2 and CN3, Trang Due Industrial Zone, An Duong

Factory District, within Dinh Vu - Cat Hai Economic Zone, Hai Phong
City, Vietnam.
REFeatores WLAN:802.11a/b/g/n
Bluetooth: BT 3.0+EDR
802.11b ITIR
Transmit Type 802.11g ITIR
802.11n-HT20 ITIR
IOutdoor Access Point
. [JFixed point-to-point Access Point
Device Category

[Indoor Access Point
Mobile and Portable client device

Date of Receipt of Sample | 2016. 01. 06

File Number: CIM1512133 Report Number: EM-F160034
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3.2. EUT Specifications Assessed in Current Report

Mode Fundar(nl\irll—‘;il) Range 1(\311111?1{11[{)13 Modulation D(?\t;big ©
DSSS
802.11b 11 (DBPSK/DQPSK/CCK) 1/2/5.5/11
802.11g 24122462 OFDM %9//5 142/1 8/24/36/
11 (BPSK/QPSK/16QAM/
802.11n-HT20 64QAM) 2-25/{5 18%{5 1/255/ 26/39/
Channel List
802.11 b/g/n-HT20
Channel Number Frequency (MHz)
1 2412
2 2417
3 2422
4 2427
5 2432
6 2437
7 2442
8 2447
9 2452
10 2457
11 2462

3.3. Antenna Information

Antenna Part Manufacture Antenna Frequenc Max Gain
Number Type d y (dBi)
Diclecri 2.4GHz ’9
AMAN1003030L | Amotech %ﬁfpr“’ (WLAN & BT) :
G02 CO.LTD Antenna 5GHz UNII Band I: 3.6
(WLAN) UNII Band III: 2.9
File Number: CIM1512133 Report Number: EM-F160034
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3.4. Data Rate Relative to Output Power

802.11b

Channel Modulation Date Rate(Mbps) Power(dBm)
6 DBPSK 1 16.05
6 DQPSK 2 15.89
6 CCK 5.5 15.94
6 CCK 11 16.02

802.11g

Channel Modulation D(Ell\?b?:)t ¢ fdo};vnel;
1 BPSK 6 14.97
1 BPSK 9 14.73
1 QPSK 12 14.89
1 QPSK 18 14.52
1 16-QAM 24 14.27
1 16-QAM 36 14.50
1 64-QAM 48 14.83
1 64-QAM 54 14.68

802.11n-HT20

Channel Modulation Date Rate fc?];VneS
1 BPSK MCSO0 14.87
1 QPSK MCS1 14.65
1 QPSK MCS2 14.52
1 16-QAM MCS3 14.80
1 16-QAM MCS4 14.24
1 64-QAM MCS5 14.39
1 64-QAM MCS6 14.08
1 64-QAM MCS7 14.71

Note: Above results are assessed in average power.
File Number: CIM1512133 Report Number: EM-F160034
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3.5. Test Configuration

Mode Duty Cycle (x) T (ms) Duty Cycle Factor (dB)
802.11b 0.99 12.40 0.04
802.11¢g 0.9447 2.05 0.25
802.11n-HT20 0.94 1.90 0.27

Note: When duty cycle is less than 98% (0.98) that duty cycle factor 10log(1/x) is needed
to add in conducted test items measured in average detector.

Item Mode Data Rate Test Channel

. 802.11b 1 Mbps 1/11

Radiated Band Edge 750577, 6Mpl£)s /11

Radiated 802.11n-HT20 MCSO0 1/11
Test Case . . 802.11b 1 Mbps 1/6/11
gﬁgﬁi%ﬁlﬁo&“ 802.11¢g 6Mpbs 1/6/11
802.11n-HT20 MCS0 1/6/11
802.11b 1 Mbps 1/6/11
6dB Bandwidth 802.11¢g 6Mpbs 1/6/11
802.11n-HT20 MCS0 1/6/11
Peak Power Spectral 802.11b 1 Mbps 1/6/11
Densit 802.11¢g 6Mpbs 1/6/11

y

802.11n-HT20 MCS0 1/6/11
802.11b 1 Mbps 1/6/11
$§§d3222d Peak Output Power | 802.11g 6Mpbs 1/6/11
802.11n-HT20 MCS0 1/6/11

802.11b 1 Mbps 1/11

Band Edge 802.11¢g 6Mpbs 1/11

802.11n-HT20 MCS0 1/11
802.11b 1 Mbps 1/6/11
Spurious Emission 802.11g 6Mpbs 1/6/11
802.11n-HT20 MCS0 1/6/11

File Number: C1M1512133
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Note 1:
m Mobile Device

[Portable Device, and 3 axis were assessed. The worst scenario for Radiated Spurious

Emission as follow:
[ Lie
1 Side

3.6. Tested Supporting System L.ist

3.6.1. Support Peripheral Unit

No. Product Brand Model No. Serial No. FCCID
1. |Display LG LC10S 511194947 N/A
2. |DC Power Supply TOP 3303A 721773 N/A

WARD
3. |DC Power Supply |KIKUSUI PWR400L N/A N/A

3.6.2. Cable Lists

Cable Description Of The Above Support Units

Cable: Unshielded, Detachable, 0.6m
USB Cable: Unshielded, Detachable, 1.2m

2. | DC Power Cord*2: Unshielded, Detachable, 0.6+0.6m*2

3. | DC Power Cord*2: Unshielded, Detachable, 0.6+0.6m*2

File Number: C1M1512133
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3.7.

3.8.

3.9.

Setup Configuration

3.7.1. EUT Configuration for Power Line Emission

3.7.2. EUT Configuration for Conducted Test [tems

Operating Condition of EUT

Test program installed in EUT is used for enabling EUT WLAN function under
continues transmitting and choosing data rate/ channel.

Description of Test Facility

Test Firm Name

Test Location & Facility

NVLAP Lab. Code

TAF Accreditation No

AUDIX Technology Corporation
EMC Department

No. 53-11, Dingfu, Linkou Dist.,
New Taipei City 244, Taiwan

Semi-Anechoic Chamber

No. 53-11, Dingfu, Linkou Dist.,
New Taipei City 244, Taiwan

Date of Renewal: May 06, 2015
Federal Communication Commission
Registration Number: 90993

Fully Semi-Anechoic Chamber
No. 53-11, Dingfu, Linkou Dist.,
New Taipei City 244, Taiwan

IC Test Site Registration No.: 5183B-4
Renewal on August 31, 2015

200077-0

1724

File Number: C1M1512133
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3.10.Measurement Uncertainty

Test [tem Frequency Range Uncertainty
Conduction Test 150kHz~30MHz +3.5dB
30MHz~300MHz + 3.64dB
ﬁiﬁ‘igﬁ; 300MHz~1000MHz +4.70dB
Above 1GHz +2.94dB
Remark Uncertainty = kuc(y)

Test Item Uncertainty
6dB Bandwidth + 0.05kHz
Maximum peak output power +0.33dB
Power spectral density +0.13dB
Conducted Emission Limitations +0.13dB

File Number: C1M1512133

Report Number: EM-F160034
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4. MEASUREMENT EQUIPMENT LIST

4.1. Radiated Emission Measurement
4.1.1. Frequency Range 30MHz~1000MHz

Item Type Manufacturer | Model No. Serial No. Cal. Date Cal. Interval
1. |Spectrum Analyzer Agilent [N9010A-526| MY53400071 | 2015.09. 14 1 Year
2. |Test Receiver R&S ESCS30 100338 2015. 06. 24 1 Year
3. [Amplifier HP 8447D 2944A06305 | 2015.02. 12 1 Year
4. |Bilog Antenna TESEQ CBL6112D 33821 2015. 02. 27 1 Year

4.1.2. Frequency Range Above 1GHz

Item Type Manufacturer | Model No. Serial No. Cal. Date Cal. Interval
1. [Spectrum Analyzer| Agilent E4446A | US44300366 | 2015. 08.20 1 Year
2. |Test Receiver R&S ESCS30 100338 2015. 06. 24 1 Year
3. |Amplifier Agilent 8449B 3008A02676 | 2015.02. 11 1 Year
4, 2 40He Noteh T K o o{ 2015.07.22 | 1 Year
5. \?v‘;‘ibelgejgg%egm ETS'Lnindgre 3117 00135902 | 2015.03.06 | 1 Year
6. |Horn Antenna EMCO 3116 2653 2015.10. 20 1 Year

4.2. RF Conducted Measurement

Item Type Manufacturer | Model No. Serial No. Cal. Date Cal. Interval
1. |Spectrum Analyzer| Agilent [N9030A-526] MY53310269 | 2015.11.28 1 Year
2. |Power Meter Anritsu ML2495A 1145008 2015.10.23 1 Year
3. [Power Sensor Anritsu MA2411B 1126096 2015. 10. 23 1 Year

File Number: C1M1512133

Report Number: EM-F160034
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5. RADIATED EMISSION MEASUREMENT
5.1. Block Diagram of Test Setup
5.1.1. Block Diagram of connection between EUT and simulators
Indicated as section 3.7
5.1.2. Setup Diagram for 30-1000 MHz
Antenna Tower
— Antenna height is varied from 1 m to 4 m
3m l
0.8m
Turn Table
Ground Plane
TEST EQUIPMENT
5.1.3. Semi-Anechoic Chamber (3m) Setup Diagram for above 1GHz
Antenna Tower
[(I Antenna height is varied from 1 m to 4 m
1.5m
Turn Table
Ground Plane
— TEST EQUIPMENT

File Number: C1IM1512133 Report Number: EM-F160034
This test report may be reproduced in full only. The document may only be updated by AUDIX Technology
Corp. personnel. Any changes will be noted in the Document History section of the report.
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5.2. Radiated Emission Limits

In any 100kHz bandwidth outside the frequency band, the radio frequency power
produced by the intentional radiator shall be at least 20dB below that in the 100kHz
bandwidth within the band that contains the highest level. In addition, radiated
emissions which fall in restricted bands, as defined in Section 15.205/RSS-Gen
Section 8.10 table 6, must also comply with the radiated emission limits specified as

below.
. Field Strengths Limits
Frequency (MHz) Distance (m)
pV/m dBuV/m

30 ~ 88 3 100 40.0
88 ~216 3 150 43.5
216 ~ 960 3 200 46.0
Above 960 3 500 54.0

Above 1000 3 74.0 dBuV/m (Peak)

54.0 dBuV/m (Average)

Remark (1) dBuV/m =20 log (uV/m)

(2) The tighter limit applies to the edge between two frequency bands.

(3) Distance refers to the distance in meters between the measuring
instrument antenna and the closed point of any part of the device or
system.

(4) Fundamental and emission fall within operation band are exempted
from this section.

(5) Pursuant to ANSI C63.10: 6.6.4.3, if the maximized peak measured
value complies with the average limit, then it is unnecessary to
perform an average measurement.

5.3. Test Procedure

The EUT setup on the turn find table which has 80 cm height to the ground. The turn
table rotated 360 degrees and antenna varied from 1 m to 4 m to find the maximum
emission level. Both horizontal and vertical polarization are required. In order to find
the maximum emission, all of the interface cables were manipulated according to
ANSI C63.10-2013, RSS-Gen and RSS-247 regulation.

Frequency below 1 GHz:
Spectrum Analyzer is used for pre-testing with following setting:

(1) RBW =120KHz

(2) VBW >3 x RBW.

(3) Detector = Peak.

(4) Sweep time = auto.

(5) Trace mode = max hold.

(6) Allow sweeps to continue until the trace stabilizes.

(7) When peak-detected value is lower than limit that the measurement using the Q.P.
detector is not required. Otherwise using Q.P. for finally measurement.

File Number: CIM1512133 Report Number: EM-F160034
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Frequency above 1GHz to 10th harmonic:

Peak Detector:

(1) RBW =120KHz

(2) VBW >3 x RBW.

(3) Detector = Peak.

(4) Sweep time = auto.

(5) Trace mode = max hold.

(6) Allow sweeps to continue until the trace stabilizes.

(7) When peak-detected value is lower than limit that the measurement using the Q.P.
detector is not required. Otherwise using Q.P. for finally measurement.

Average Detector:
m Option 1:

(1) RBW = 120KHz
(2) VBW>1/T.

Modulation Type | T (ms) | 1/T (Hz) VBW Setting
802.11b 12.40 N/A 10 Hz
802.11g 2.05 | 487.8000 1 kHz

802.11n-HT20 1.90 | 495.0495 1 kHz

N/A: 1/ T is not implemented when duty cycle presented in section 3.5 is >98 %.
(1) Detector = Peak.

(2) Sweep time = auto.

(3) Trace mode = max hold.

(4) Allow sweeps to continue until the trace stabilizes.

[1Option 2:

Average Emission Level= Peak Emission Level+ D.C.C.F.

5.4. Measurement Result Explanation

mPeak Emission Level=Antenna Factor + Cable Loss + Meter Reading
m Average Emission Level I=Antenna Factor + Cable Loss + Meter Reading
[JAverage Emission Level= Peak Emission Level+ DCCF

Duty Cycle Correction Factor (DCCF)= 20log (TX on/TX on+ofr) presented in
section 3.5
[JEPR= Peak Emission Level-95.2dB-2.14dBi

5.5. Test Results

PASSED.
Test Date 2016/01/14 Temp./Hum. 24 /41
Test Voltage DC 12V
File Number: CIM1512133 Report Number: EM-F160034
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Corp. personnel. Any changes will be noted in the Document History section of the report.
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5.5.1. Emissions within Restricted Frequency Bands

5.5.1.1. Frequency Below 1 GHz

Mode | 802.11b | Frequency TX 2437MHz

Antenna at Horizontal Polarization

Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)

83.35 7.97 3.04 28.14 39.15 40.00 0.85 Peak
179.38 9.14 3.83 24.89 37.86 43.50 5.64 Peak
962.17 20.90 7.90 15.47 44.27 54.00 9.73 Peak

Antenna at Vertical Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)

44.55 10.98 2.57 24.63 38.18 40.00 1.82 Peak

81.41 7.68 3.01 28.68 39.37 40.00 0.63 Peak
675.05 18.64 6.67 13.20 38.51 46.00 749 ° Peak

File Number: CIM1512133 Report Number: EM-F160034

This test report may be reproduced in full only. The document may only be updated by AUDIX Technology
Corp. personnel. Any changes will be noted in the Document History section of the report.
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Mode | 802.11g Frequency TX 2437MHz

Antenna at Horizontal Polarization

Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)

84.32 8.17 3.06 27.71 38.94 40.00 1.06 Peak
180.35 9.12 3.84 24.88 37.84 43.50 5.66 Peak
950.53 20.85 7.84 16.35 45.04 46.00 0.96 Peak

Antenna at Vertical Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)

44.55 10.98 2.57 24.73 38.28 40.00 1.72 Peak

84.32 8.17 3.06 28.01 39.24 40.00 0.76 Peak
604.24 18.34 6.51 12.19 37.04 46.00 896 ° Peak

File Number: CIM1512133 Report Number: EM-F160034

This test report may be reproduced in full only. The document may only be updated by AUDIX Technology
Corp. personnel. Any changes will be noted in the Document History section of the report.
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Mode | 802.11n-HT20 Frequency TX 2462MHz

Antenna at Horizontal Polarization

Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)

84.32 8.17 3.06 27.67 38.90 40.00 1.10 Peak
181.32 9.13 3.84 24.75 37.72 43.50 5.78 Peak
954.41 20.87 7.86 15.67 44.40 46.00 1.60 Peak

Antenna at Vertical Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)

45.52 10.51 2.59 25.16 38.26 40.00 1.74 Peak

83.35 7.97 3.04 27.88 38.89 40.00 1.11 Peak
676.02 18.64 6.67 11.68 36.99 46.00 9.01 Peak

File Number: CIM1512133 Report Number: EM-F160034

This test report may be reproduced in full only. The document may only be updated by AUDIX Technology
Corp. personnel. Any changes will be noted in the Document History section of the report.
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5.5.2. Frequency Above 1 GHz to 10™ harmonics

Band Edge:
Mode 802.11b Frequency TX 2412MHz
107 Level {dBu\/im)
100
80 ABOVE [1GHZ(PK)
e ] /o
60 WWJ
40
20
02310 2320. 2340. 2360. 2380. 2400. 2420. 2430
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuv) (dBuV/m) (dBuV/m) (dB)
2331.84 31.61 6.00 21.46 59.07 74.00 14.93 Peak
2390.04 31.68 6.08 20.96 58.72 74.00 1528  Peak
2412.96 31.71 6.11 70.21 108.03 -— -— Peak
1 1?Level {dBuv/m)
110 3
a0
70
ABOVE [IGHZ(AV)
50 LN Y 6B
30
10
02310 2320. 2340. 2360. 2380. 2400. 2420. 2430
Frequency (MHz)

Antenna at Horizontal Polarization

Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
2385.96 31.68 6.07 11.65 49.40 54.00 4.60 Average
2390.04 31.68 6.08 10.49 48.25 54.00 5.75 Average
2411.16 31.70 6.11 67.97 105.78 - ---  Average
File Number: C1M1512133 Report Number: EM-F160034

This test report may be reproduced in full only. The document may only be updated by AUDIX Technology
Corp. personnel. Any changes will be noted in the Document History section of the report.
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Mode 802.11b Frequency TX 2412MHz
107 Level {dBuvim) -
100
80 /phmpm
/ |68
/\/ =
60
12
ottt st A s e, ek el At st i [ st ot
40
20
02310 2320, 2340. 2360, 2380. 2400. 2420. 2430
Frequency (MHz)
Antenna at Vertical Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m)  (dB) (dBuv) (dBuV/m) (dBuV/m) (dB)
2385.96 31.68 6.07 14.54 52.29 74.00 21.71 Peak
2390.04 31.68 6.08 13.81 51.57 74.00 22.43  Peak
2412.96 31.71 6.11 63.75 101.57 -— -— Peak
107 Level {dBuvim)
100 3
80
60 ABOWE [IGHZ(AV)
-6dB
1
40
20
02310 2320, 2340. 2360, 2380. 2400. 2420. 2430
Frequency (MHz)
Antenna at Vertical Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m)  (dB) (dBuv) (dBuV/m) (dBuV/m) (dB)
2385.96 31.68 6.07 2.89 40.64 54.00 13.36 Average
2390.04 31.68 6.08 2.13 39.89 54.00 14.11 Average
2411.16 31.70 6.11 60.86 98.67 -— ---  Average

File Number: C1M1512133

Report Number: EM-F160034

This test report may be reproduced in full only. The document may only be updated by AUDIX Technology
Corp. personnel. Any changes will be noted in the Document History section of the report.
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Mode 802.11b Frequency TX 2462MHz
110 Level {dBuVim)
100
80 ABIVE 1GHZ(PK)
! T, -6dB
o0 \WWWW%MWWMWM
40
20
02450 2460. 2470, 2480. 2490. 2500. 2510. 2520. 2530
Frequency (MHz)

Antenna at Horizontal Polarization

Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
2462.00 31.76 6.16 72.03 109.95 -—- -—- Peak
2483.52 31.78 6.19 17.44 55.41 74.00 18.59  Peak
2487.36 31.78 6.19 19.55 57.52 74.00 16.48  Peak
Level (dBuv/im)

110

100

80

60 ABOVE 1GHZ{AV)

\ o 2 -60B
40
20
02450 2460, 2470. 24380. 2490. 2500. 2510. 2520. 2530
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
2461.20 31.76 6.16 69.61 107.53 -—- ---  Average
2483.52 31.78 6.19 8.35 46.32 54.00 7.68 Average
2490.80 31.79 6.19 11.68 49.66 54.00 4.34 Average
File Number: CIM1512133 Report Number: EM-F160034

This test report may be reproduced in full only. The document may only be updated by AUDIX Technology
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Mode 802.11b Frequency TX 2462MHz
107 Level (dBuVim)
100
80 ABOVE 1GHZ(PK)
Ji \ 6B
n
60 23
ﬁwwwwdwmmmmn
40
20
02450 2460, 2470. 2480, 2490. 2500, 2510, 2520, 2530

Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
2463.04 31.76 6.16 66.22 104.14 --- --- Peak
2483.52 31.78 6.19 15.56 53.53 74.00 20.47  Peak
2485.84 31.78 6.19 16.32 54.29 74.00 19.71  Peak
107 Level (dBuVim)
100 ;
80
60 ABOVE 1GHZ(AV)
N -6dB
]
40
20
02450 2460, 2470. 2480, 2490. 2500, 2510, 2520, 2530

Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
2461.20 31.76 6.16 63.85 101.77 --- ---  Average
2483.52 31.78 6.19 4.81 42.78 54.00 11.22 Average
2484.96 31.78 6.19 5.76 43.73 54.00 10.27 Average
File Number: C1M1512133 Report Number: EM-F160034

This test report may be reproduced in full only. The document may only be updated by AUDIX Technology
Corp. personnel. Any changes will be noted in the Document History section of the report.
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Mode 802.11g Frequency TX 2412MHz
110Level {dBuV/m)
100
80
mlww
" M
40
20
02310 2320, 2340. 2360, 2380. 2400. 2420. 2430
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m)  (dB) (dBuv) (dBuV/m) (dBuV/m) (dB)
2389.80 31.68 6.08 30.00 67.76 74.00 6.24 Peak
2390.04 31.68 6.08 28.41 66.17 74.00 7.83 Peak
2411.76 31.71 6.11 71.85 109.67 -— -— Peak
110Level {dBuV/m)
100 3
80
60 ABOVE [IGHZ(AV)
-6dB
40
20
02310 2320, 2340. 2360, 2380. 2400. 2420. 2430
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m)  (dB) (dBuv) (dBuV/m) (dBuV/m) (dB)
2389.92 31.68 6.08 13.55 51.31 54.00 2.69 Average
2390.04 31.68 6.08 13.64 51.40 54.00 2.60 Average
2412.84 31.71 6.11 61.13 98.95 -— ---  Average
File Number: CIM1512133 Report Number: EM-F160034

This test report may be reproduced in full only. The document may only be updated by AUDIX Technology
Corp. personnel. Any changes will be noted in the Document History section of the report.
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Mode 802.11g Frequency TX 2412MHz

107 Level (dBuVim)

100

80

) W—-MMWMNC

40

20

11
2310 2320, 2340. 2360, 2380. 2400. 2420. 2430
Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
2389.20 31.68 6.08 24.06 61.82 74.00 12.18  Peak
2390.04 31.68 6.08 22.55 60.31 74.00 13.69  Peak
2409.96 31.70 6.10 65.16 102.96 --- --- Peak
Level (dBuVim)

107
100

80

60

40

20

02310 2320, 2340, 2360, 2380, 2400. 2420, 2430
Frequency (MHz)
Antenna at Vertical Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
2389.92 31.68 6.08 9.02 46.78 54.00 7.22  Average
2390.04 31.68 6.08 9.21 46.97 54.00 7.03 Average
2412.96 31.71 6.11 55.90 93.72 - ---  Average
File Number: C1M1512133 Report Number: EM-F160034

This test report may be reproduced in full only. The document may only be updated by AUDIX Technology
Corp. personnel. Any changes will be noted in the Document History section of the report.
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Mode

802.11¢g

Frequency

TX 2462MHz

1 OLe\.rel (dBuVim)

100

80

ABDVE 1GHZ(PK)

-6G4B

60

40

20

0!

2450 2460.

2470.

2480.

2490. 2500,

Frequency (MHz)

Antenna at Horizontal Polarization

2510.

2520. 2530

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
2462.96 31.76 6.16 72.88 110.80 --- --- Peak
2483.52 31.78 6.19 33.64 71.61 74.00 2.39 Peak
2483.60 31.78 6.19 33.89 71.86 74.00 2.14 Peak
1qoLevel (dBuVim)
100 1
80
60 o ABOVE 1GHZ(AV)
-6dB
40
20
02450 2460. 2470. 2480. 2490. 2500. 2510. 2520. 2530
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
2463.20 31.76 6.16 61.43 99.35 --- ---  Average
2483.52 31.78 6.19 13.63 51.60 54.00 2.40 Average
2483.60 31.78 6.19 13.52 51.49 54.00 2.51 Average

File Number: C1M1512133

Report Number: EM-F160034

This test report may be reproduced in full only. The document may only be updated by AUDIX Technology
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Mode 802.11g Frequency TX 2462MHz
110 Level (dBuVim)
100 1
80 /J‘\/\i ABOVE 1GHZ(PK)
ol '\ru“n“ n g -6iB
" g

%

40

20

11
2450 2460, 2470. 2480, 2490. 2500, 2510. 2520. 2530
Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
2462.24 31.76 6.16 65.44 103.36 --- --- Peak
2483.52 31.78 6.19 22.49 60.46 74.00 13.54  Peak
2483.76 31.78 6.19 22.52 60.49 74.00 13.51  Peak
Level {dBuVim)

107
100

80

60 ABOVE 1GHZ{AV)

5 -6dB
40
20
02450 2460, 2470. 2480, 2490. 2500, 2510, 2520, 2530
Frequency (MHz)
Antenna at Vertical Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
2462.80 31.76 6.16 56.13 94.05 --- ---  Average
2483.52 31.78 6.19 8.37 46.34 54.00 7.66 Average
2483.60 31.78 6.19 8.35 46.32 54.00 7.68 Average
File Number: CIM1512133 Report Number: EM-F160034
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Mode 802.11n-HT20 Frequency TX 2412MHz

1 OLe\.rel (dBuVim)

100

80 4BO

b
Tz v

T o

40

20

0!

2310 2320. 2340. 2360. 2380. 2400. 2420. 2430
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
2388.96 31.68 6.08 30.93 68.69 74.00 5.31 Peak
2390.04 31.68 6.08 31.90 69.66 74.00 4.34 Peak
2412.84 31.71 6.11 70.79 108.61 -—- --- Peak
Level {dBu\/m)

97
90

80
70

60 -
ABOVE [IGHZ{AV)

0

50 6dB
40
30
20
10
02310 2320. 2340. 2360. 2380. 2400. 2420. 2430
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
2389.92 31.68 6.08 13.27 51.03 54.00 2.97 Average
2390.04 31.68 6.08 13.49 51.25 54.00 2.75 Average
2411.04 31.70 6.11 60.08 97.89 -—- ---  Average
File Number: CIM1512133 Report Number: EM-F160034
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Mode 802.11n-HT20 Frequency TX 2412MHz
107 Level (dBuVim)
100 J
80 [—/\ ;:wmmpm
- =T
60 1W

N T T N ity

40

20

11
2310 2320, 2340. 2360, 2380. 2400. 2420. 2430
Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
2389.80 31.68 6.08 21.15 58.91 74.00 15.09  Peak
2390.04 31.68 6.08 20.61 58.37 74.00 15.63  Peak
2411.76 31.71 6.11 62.48 100.30 --- --- Peak
Level (dBuVim)

97
20

80

70

60

50

w

30

20

10

02310 2320, 2340. 2360, 2380, 2400. 2420, 2430
Frequency (MHz)
Antenna at Vertical Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
2389.92 31.68 6.08 6.84 44.60 54.00 9.40 Average
2390.04 31.68 6.08 6.98 44.74 54.00 9.26 Average
2412.96 31.71 6.11 53.88 91.70 --- ---  Average
File Number: CIM1512133 Report Number: EM-F160034

This test report may be reproduced in full only. The document may only be updated by AUDIX Technology
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Mode 802.11n-HT20 Frequency TX 2462MHz
1 OLeveI {dBuVim})
100
80 R ABOVE 1GHZ(PK)
g, -6dB
60
htedbpttesstiinpata e
40
20
02450 2460, 2470. 2480, 2490. 2500, 2510, 2520, 2530
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
2462.80 31.76 6.16 71.03 108.95 - - Peak
2483.52 31.78 6.19 30.07 68.04 74.00 5.96 Peak
2483.84 31.78 6.19 31.03 69.00 74.00 5.00 Peak
100 Level (dBuVim)
90
80
70
60 ABOVE 1GHZ(AV)
50 7 -6dB
40
30
20
10
02450 2460, 2470. 2480, 2490. 2500, 2510, 2520, 2530
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
2460.96 31.76 6.16 59.76 97.68 -—- ---  Average
2483.52 31.78 6.19 12.78 50.75 54.00 3.25 Average
2483.60 31.78 6.19 12.68 50.65 54.00 3.35 Average

File Number: C1M1512133

Report Number: EM-F160034
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Mode 802.11n-HT20 Frequency TX 2462MHz
107 Level (dBuVim) .
100
80 f—’”ﬂ ABOVE 1GHZ{PK)
o b -6dB
60 W 3

W%

40

20

11
2450 2460, 2470. 2480, 2490. 2500, 2510. 2520. 2530
Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss  Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
2461.44 31.76 6.16 64.18 102.10 --- --- Peak
2483.52 31.78 6.19 20.47 58.44 74.00 15.56  Peak
2485.76 31.78 6.19 20.63 58.60 74.00 1540  Peak
Level {dBuVim)

97 1
90

80
70
60

ABOVE 1GHZ{AV)
50 -GiIB

10 \\,&

30

[£E)

20

10

il
2450 2460. 2470, 2480. 2490. 2500. 2510. 2520. 2530
Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
2462.80 31.76 6.16 54.80 92.72 - ---  Average
2483.52 31.78 6.19 7.31 45.28 54.00 8.72 Average
2483.60 31.78 6.19 7.37 45.34 54.00 8.66 Average
File Number: CIM1512133 Report Number: EM-F160034
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5.5.3. Emissions outside the frequency band:

The emissions (up to 25GHz) not reported for there is no emission be found.

Mode | 802.11b | Frequency TX 2412MHz
Antenna at Horizontal Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
2600.00 31.91 6.35 11.16 49.42 54.00 4.58 Peak
4872.00 33.85 9.09 8.53 51.47 54.00 2.53 Peak
Antenna at Vertical Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level

Detector

(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
2600.00 31.91 6.35 10.57 48.83 54.00 5.17 Peak
4872.00 33.85 9.09 4.03 46.97 54.00 7.03 Peak
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Mode | 802.11g Frequency TX 2437MHz
Antenna at Horizontal Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
2604.00 32.42 6.35 7.86 46.63 54.00 7.37 Peak
2604.00 32.42 6.35 15.66 54.43 74.00 19.57 Average
Antenna at Vertical Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz)  (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
2604.00 31.91 6.35 15.55 53.81 54.00 0.19 Peak
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Mode | 802.11n-HT20 Frequency TX 2437MHz

Antenna at Horizontal Polarization

Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
2604.00 31.91 6.35 15.38 53.64 54.00 16.53 Peak

Antenna at Vertical Polarization

Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
2604.00 31.91 6.35 14.08 52.34 54.00 1.66 Peak

5.5.4. Emissions in Non-restricted Frequency Bands

Pursuant to KDB 558074 D01 v03r03 that emission levels below the
15.209/RSS-Gen Section 8.9 table 4 general radiated emissions limits is not

required.
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6. 6dB BANDWIDTH MEASUREMENT

6.1. Block Diagram of Test Setup

6.2. Specification Limits
The minimum 6dB bandwidth shall be at least 500kHz.

6.3. Test Procedure
Following measurement procedure is reference to KDB 558074 D01 DTS Meas
Guidance v03r03:
m  Option 2
(1) Set RBW =100 kHz.
(2) Set the video bandwidth (VBW) >3 x RBW.
(3) Detector = Peak.
(4) Trace mode = max hold.
(5) Sweep = auto couple.
(6) Allow the trace to stabilize.
(7) Setting channel bandwidth function x dB to -6 dB to record the final bandwidth.

6.4. Test Results
Please refer to Appendix A
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7. MAXIMUM PEAK OUTPUT POWER MEASUREMENT

7.1

7.2.

7.3.

7.4.

Block Diagram of Test Setup

——
e il In=
el |
[5=E % 1 T—

—

—mu—
- - .xi |

Specification Limits

The Limits of maximum Peak Output Power for digital modulation in
2400-2483.5MHz is : 1Watt. (30dBm), and E.L.LR.P.: 4Watt (36dBm)

Test Procedure

Following measurement procedure is reference to KDB 558074 D01 DTS Meas
Guidance v03r03:

mPKPM1 Peak power meter method:

EUT is connected to power sensor and record the maximum output power.
CMethod AVGPM (Measurement using an RF average power meter):

EUT is connected to power sensor and record the maximum average output power

and duty cycle factor is added when duty cycle presented in section 3.5 is < 98%.
Method AVGSA-2 (Spectrum channel power)

(1) Set span to at least 1.5 times the OBW

(2) SetRBW =1 -5% of OBW

(3) Set the video bandwidth (VBW) >3 x RBW.

(4) Detector = RMS.

(5) Trace mode = trace average at least 100 traces

(6) Sweep = auto couple.

(7) Compute power by integrating the spectrum across the OBW of the signal
using the instrument’s band power measurement function with band limits set
equal to the OBW band edges.

(8) Duty cycle factor is added when duty cycle presented in section 3.5 is < 98%.

Test Results
Please refer to Appendix A
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8. EMISSION LIMITATIONS MEASUREMENT

8.1. Block Diagram of Test Setup

8.2. Specification Limits
In any 100kHz bandwidth outside the frequency band in which the spread spectrum
or digitally modulated intentional radiator is operating, the radio frequency power
that is produced by the intentional radiator shall be at least 20dB below that in the
100kHz bandwidth within the band that contains the highest level of the desired
power, based on either an RF conducted or a radiated measurement. Attenuation
below the general limits specified in Section 15.209(a)/RSS-Gen Section 8.9 table 4
is not required. In addition, radiated emissions which fall in restricted bands, as
defined in Section 15.205(a)/RSS-Gen Section 8.10 table 6, must also comply with
the radiated emission limits specified in Section 15.209(a)/RSS-Gen Section 8.9
table 4 (See Section 15.205(c)).

8.3. Test Procedure
Following measurement procedure is reference to KDB 558074 D01 DTS Meas
Guidance v03r03:
mReference Level
(1) Set analyzer center frequency to DTS channel center frequency.
(2) Set the span to 1.5 times the DTS bandwidth.
(3) Set the RBW to: 100 kHz.
(4) Setthe VBW >3 x RBW.
(5) Detector = peak.
(6) Sweep time = auto couple.
(7) Trace mode = max hold.
(8) Allow trace to fully stabilize to find the max PSD as reference level.
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mEmission Level Measurement

(1) Set analyzer center frequency to DTS channel center frequency.
(2) Set the span to 1.5 times the DTS bandwidth.

(3) Set the RBW to: 100 kHz.

(4) Setthe VBW >3 x RBW.

(5) Detector = peak.

(6) Sweep time = auto couple.

(7) Trace mode = max hold.

(8) Allow trace to fully stabilize to find the max level.

8.4. Test Results
Please refer to Appendix A
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9. POWER SPECTRAL DENSITY

9.1. Block Diagram of Test Setup

9.2. Specification Limits

The peak power spectral density conducted from the intentional radiator to the
antenna shall not be greater than 8dBm in any 3kHz band.

9.3. Test Procedure

Following measurement procedure is reference to KDB 558074 D01 DTS Meas

Guidance v03r03:

m Method PKPSD (peak PSD)

(1) Set analyzer center frequency to DTS channel center frequency.

(2) Set the span to 1.5 times the DTS bandwidth.

(3) Setthe RBW to: 3 kHz <RBW <100 kHz.

(4) Setthe VBW >3 x RBW.

(5) Detector = peak.

(6) Sweep time = auto couple.

(7) Trace mode = max hold.

(8) Allow trace to fully stabilize.

(9) Use the peak marker function to determine the maximum amplitude level.

(10) If measured value exceeds limit, reduce RBW (no less than 3 kHz) and repeat.

IMethod AVGPSD-2

(1) Using peak PSD procedure step 1 to step 4.

(2) Detector= RMS detector

(3) Sweep time = auto couple

(4) Trace mode = trace averaging over a minimum of 100 traces

(5) Use the peak marker function to determine the maximum amplitude level.

(6) Duty cycle factor is added when duty cycle presented in section 3.5 < 98%.

(7) If measured value exceeds limit, reduce RBW (no less than 3 kHz) and repeat.
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9.4. Test Results
Please refer to Appendix A
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10.DEVIATION TO TEST SPECIFICATIONS

NONE
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APPDNDIX A

TEST PLOTS

(Model: LC10S-B)
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A.1 6dB BANDWIDTH MEASUREMENT

Test Date 2016/01/11 Temp./Hum. 25°C/42%
Test Voltage DC 12V
A.1.1 6dB Bandwidth Result
Modulation Type Centre Frequency (MHz) | 6 dB Bandwidth (MHz) Limit
2412 9.065
802.11b 2437 9.564
2462 8.581
2412 15.16
802.11g 2437 15.15 >500kHz
2462 15.15
2412 15.16
802.11n-HT20 2437 15.15
2462 15.16

Note: The results have been included cable loss.
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A.1.2 Measurement Plots
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Note: The results have been included cable loss.
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802.11n-HT20
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Note: All results have been included cable loss.

File Number: CIM1512133

Report Number: EM-F160034

This test report may be reproduced in full only. The document may only be updated by AUDIX Technology
Corp. personnel. Any changes will be noted in the Document History section of the report.



AUDIX )
APPENDIX A-Page 5 of 23

AUDIX Technology Corp. Tel: +886 2 26099301
No. 53-11, Dingfu, Linkou, Dist., Fax: +886 2 26099303
New Taipei City244, Taiwan

A.2 MAXIMUM PEAK OUTPUT POWER MEASUREMENT

Test Date 2016/01/22 Temp./Hum. 25C/42%
Test Voltage DC 12V

A.2.1 Peak Output Power

Modulati Centre Maximum Peak | Antenna |Peak Output Power
OTu aelOIl Frequency Output Power Gain (E.I.R.P.) Limit
0 (MHz) | (@Bm)| W) | @B [(@Bm)]| (W)
2412 19.34 {0.085901 2224 10.167494
802.11b 2437 18.15 |0.065313 21.05 |0.127350
<30dBm
2462 19.55 |0.090157 22.45 0.175792 | 1w)
2412 22.91 |0.195434 25.81 |0.381066| (Maximum
802.11g 2437 23.05 10.201837| 2.9 | 2595 [0.393550 ?gﬁi{egmp‘”
2462 22.04 0.159956 24.94 [0.311889 |< 36dBm
2412 2230 |0.169824 2520 |0.331131| (4W)
(E.LR.P)
802.11n-HT20 2437 22.65 |0.184077 25.55 |0.358922
2462 21.43 |0.138995 2433 0271019

Note: The results have been included cable loss.

A.2.2 Average Output Power (Reporting only)

. Centre Maximum Average Antenna Average Output
Mo%ulatlon Frequency Output Power Wl | e Power (E.LR.P.)
el MHz2) [ @m) | W) | Y®| @) [@Bm | W)
2412 16.88 |0.048753 19.82 | 0.095940
802.11b 2437 18.29 |0.067453| 0.04 21.23 1 0.132739
2462 17.06 |0.050816 20.00 | 0.100000
2412 14.18 10.026182 17.33 | 0.054075
802.11g 2437 14.67 |0.029309( 0.25 2.9 17.82 | 0.060534
2462 12.61 |0.018239 15.76 | 0.037670
2412 12.34 |0.017140 15.51 | 0.035563
802.11n-HT20 2437 14.60 |0.028840| 0.27 17.77 ] 0.059841
2462 11.54 |0.014256 14.71 | 0.029580

Note: The results have been included cable loss presented in section.
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A.3 EMISSION LIMITATIONS MEASUREMENT

N
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Test Voltage DC 12V
Simultaneous 10 log(n) 0
(Note: “n” is antenna number)
Reference Level Band Edge
EAgulmsw:‘mmA’naMu-iw:pxsl — [ EAgl\emipedmmlmmzr-jwemsé ‘ e — 075343‘ﬁ‘@2ﬁ
19 gBrav Ref 20,00 dBm Mkrt 2'4192_ 059320 dGBF:: o o Refomsetias | Mkr1 i;ﬁ:‘i 19 (?Ban
.1
o AN WM /\/JL WW At MW[’W

A -

/ \

g |
yy L

oL WA

e

=
I

[Center 2.412000 GHz

Span 13.60 MHz| [Center 2.39990 GHz

Span 100.0 MHz|

f#Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 ptsn f#Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts)
= satus = status,
gt Spectum Anabrer - =T “Agient Spectrum Al =3 e
w [0 i T T senseant] ALIGN AUTO 075421 piJan 11, 2016 £ Ac T senseant] ALIGN AUTO 0735457 piJan 11,2016
. Avg Type: Log-Pwr TRACE[1 23456 [Marker 1 14.856062500000 GHz | Avg Type: Log-Pwr TRACE[12345 6
[Marker 3 7.235876250000 GHz RO F‘m o Trig: FreeRun AvglHold:>1001100 “ v Marker 114.856062500000 GHz | o Trig: FreeRun AvglHold:>1001100 ms%wm
IFGaiLow  Atten: 30 dB oer|P NNNNN \FGaintow Atten: 20 dB oeTlP NNNNN
Mkr3 7.235 88 GHZ| Mkr1 14.856 06 GHz|
Ref Offset 1 dB Ref Offset 1 dB
(0 gBidiv_Ref 20.00 dBm -49.770 dBm)| 19gaiaiv_Ref 10.00 dBm -64.295 dBm)|
og [————
o
10sra
10
) 3 -20.
' 2
30
"
e h
0
Start 30 MHz Stop 8.000 GHz| 5
{#Res BW 100 kHz #VBW 300 kHz 73 ms (32001 pts| 5
E - 1
257592 GHz| __-48.917 dBm e [}
E dBm
7.23588 GHz| __49.770 dBm 00 e %
-80. |
1 Start 8.000 GHz Stop 15.000 GHz|
« F/Res BW 100 kHz #VBW 300 kHz Sweep 23.47 ms (32001 pts)
= sTarus

usc

sTaTus|

Note: All results have been included cable loss and simultaneous factor.
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15GHz — 25GHz

B Agient Spectrum Analyzer - Swept SA
R [500 AC | [ T sensean] ALIGN AUTO
Marker 1 24.628125000000 GHz . Avg Type: Log-Pwr.
NOFast GO Trig: FreeRun AvglHold:>100/100
=]
1FGain:Low Atten: 20 dB

Mkr1 24.62 2|
Ref Offset 1 dB
1L%gsldw Ref 10,00 dBm -58.015 dBm|

800 |

Stop 25.000 GHz
Sweep 34.13 ms (32001 pts)

[Start 15.000 GHz
f#Res BW 100 kHz #VBW 300 kHz

Note: All results have been included cable loss and simultaneous factor.
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Test Date 2016/01/11

Temp./Hum.

25°C/42%

Mode 802.11b

Frequency

TX 2437MHz

DC 12V

Test Voltage

Simultaneous 10 log(n)
(Note: “n” is antenna number)

Reference Level

30MHz — 8GHz

10 dBrdiv
Log

[B Agient Spectrum Analyzer - Swept SA = (B Agient Spectrum Analyzer - Swept SA. =
e 09 _ac | I [ senseant] ALIGN AUTO 07:57:31 PM3an 11,2016 500 ac | T senseant] ALIGN AUTO 07:58:53 PM3an 11, 2016
RBW 100 kHz R L Type:Logour Tceliz3es 6 Marker 3 7.311840312500 GHz T Freem M TCEla3 45 ¢
3 o Trig: FreeRun wglHold:> P M W rig: Free Run vglHold:> et
Fouiniow *_Aten:308 orP NNNNN Pho:Fast O ptten: 30 dB. oerlP NNNNN
Mkr1 2.437 531 GHz| Mkr3 7.311 84 GHZ]
Ref Offset 1 dB Ref Offset 1 dB y
E%gsldiv Ref 20.00 dBm 11.505 dBm| 10.d8iciv_Ref 20.00 dBm -47.140 dBm)|
og ———
1 0.
=i ==/
M/LJ\”AJJ\JJ\A/_,J \ / u%w " 49
° A /L"J\' A
v =l |
100 =
: 1
40 —
200 50, / '
o Vi, - il
-300 -70.
00 [Start 30 MHz Stop 8.000 GHz|
piRes BW 100 kHz #VBW 300 kHz
00 = I S R AR W1 CroNVA
260182 GHz| 45868 dBm
N 1 487427 GHz| 49492 dBm
00 N 3 7.31184GHz[ __ 47.140 dBm
700
[Center 2.437000 GHz Span 14.35 MHz| }
f/Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 ptsH
se status s status
‘Agient Spectram Anslyzer - Swept SA == (B Agient Spectrum Analyze - Swept SA [
&S00 Ac | I T senseant] ALIGN AUTO 07:59:26 PMJan 11,2016 R [500 AC | T senseant] ALIGN AUTO 07:59:49 P 3an 11, 2016
Marker 1 14.966531250000 GHz ) Avg Type: Log-Pwr TRACE[112345 6 Marker 1 24.867187500000 GHz ) Avg Type: Log-Pwr TRACE[1 23456
PNOFast GO Trig: FreeRun Avg[Hold:>100/100 | PNOTFast GO  Trig: FreeRun AvglHold:>1001100 TYPE( My
IFGain:Low Atten: 20 dB oer[P NNNNN IFGain:Low Atten: 20 dB oeTlP NNNNN
Mkr1 14.966 53 GHz| Mkr1 24.867 2 GHZ]
Ref Offset 1 dB Ref Offset 1 dB
Ref 10.00 dBm -65.034 dBm| Ref 10.00 dBm -57.983 dBm

10 dBidiv
Log

[

5.9

e

100

200

300

[Start 8.000 GHz

ffRes BW 100 kHz #VBW 300 kHz

Sweep 23.47 ms (32001 pts)

[Start 15.000 GHz

Stop 15.000 GHz
jiRes BW 100 kHz

Stop 25.000 GHZJ

#VBW 300 kHz Sweep 34.13 ms (32001 pts)

= lsTATUS!

=

sTATus|

Note: All results have been included cable loss and simultaneous factor.

File Number: CIM1512133

Report Number: EM-F160034

This test report may be reproduced in full only. The document may only be updated by AUDIX Technology
Corp. personnel. Any changes will be noted in the Document History section of the report.



AUDIXJ

AUDIX Technology Corp.
No. 53-11, Dingfu, Linkou, Dist.,
New Taipei City244, Taiwan

APPENDIX A-Page 9 of 23

Tel: +886 2 26099301
Fax: +886 2 26099303

O,
Test Date 2016/01/11 Temp./Hum. 25C/42%
Mode 802.11b Frequency TX 2462MHz
Test Voltage DC 12V
Simultaneous 10 log(n) 0
(Note: “n” is antenna number)
Reference Level Band Edge

E AT EE TS STeTSh == E “Agient Spectrumm Analyzer - Swept SA o e )

R oo ac | T T SensE:INT] ALIGN AUTO 08:01:39 PMJan 11,2016 X 500 AC | T Sense:nT] ALIGN AUTO 08:02:48 PMJan 11,2016
larer T2AZSTITISOGHE | @y A | | oWkt ) i Rl

IFGain:Low Atten: 30 dB DET] IFGain:Low Atten: 30 dB OeT}
Mkr1 2.462 528 GH Mkr1 2.483 6 GH:.
o R B " o msamm | fome RiHiSdm " 4,007 dem
¢ 0

D s et AT | ANy g o
NEN Al ) m
200 20, %L
300 30 }r\/wﬂw J ’L‘ MWMV"
oA U,
T [P
600 -60. WWMWM}M
[Center 2.462000 GHz Span 12.87 MHz| [Center 2.48360 GHz Span 100.0 MHz|
f/Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 PtSH F#Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 p(sn

30MHz — 8GHz

8GHz — 15GHz

Agilent Spectrum Analyzer - Swept SA [E=mE=n] (B Agitent Spectrum Analyzer - Swept SA =R
& [s00 Ac | I T senseant] ALIGN AUTO 08:03:25 PMJan 11,2016 W [s00 AC | T senseant] ALIGN AUTO 08:03:56 PHJan 11, 2016
Marker 3 7.385811875000 GHz . Avg Type: Log-Pwr TRACE[12345 6 Marker 1 14.883625000000 GHz ) Avg Type: Log-Pwr TRACE[12345 6
PNOFast GO Trig: FreeRun Avg[Hold:>100/100 | PNOTFast GO  Trig: FreeRun AvglHold:>1001100 TYPE( My
IFGain:Low Atten: 30 dB oer|P NNNNN IFGain:Low Atten: 20 dB oeTlP NNNNN
Ref Offset 1 dB Mkr3 7.385 81 GHz) Ref Offset 1 dB Mkr1 14.883 63 GHZ|
10dBidiv_Ref 20.00 dBm -51.917 dBm)| 19g8iaiv_Ref 10.00 dBm -64.958 dBm)|
og ————
0
1072 o)
10. B
2
1 7 3
‘ v ]
a0
[Start 30 MHz Stop 8.000 GHz 5
[#Res BW 100 kHz #VBW 300 kHz Sweep 27.73 ms (32001 pts] 0
X - )
261776 GHz| __-63.400 dBm <0
N [ 492433 GHz| 61479 dBm
N 3 7.38581GHz[ __-61.917 dBm
70
80, |
1 Start 8.000 GHz Stop 15.000 GHz|
« f#Res BW 100 kHz #VBW 300 kHz Sweep 23.47 ms (32001 pts)
= satus = status,

Note: All results have been included cable loss and simultaneous factor.
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15GHz — 25GHz

[BE Agilent Spectrum Analyzer - Sept SA [E=R[EER]
w500 _ac | T T senseant] ALIGN AUTO 08:04:25 P Jan 11,2016
Marker 1 24.687187500000 GHz 3 Avg Type: Log-Pwr TRAC 556
NOFast GO Trig: FreeRun Avg|Hold:>100/100 R
IFGain:Low Atten: 20 dB !
Mkr1 24.68 2|
Ref Offset 1 dB
1L%gsldw Ref 10.00 dBm -57.653 dBm|

800 |

Stop 25.000 GHz
Sweep 34.13 ms (32001 pts)

[Start 15.000 GHz
f#Res BW 100 kHz #VBW 300 kHz

Note: All results have been included cable loss and simultaneous factor.
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O,
Test Date 2016/01/11 Temp./Hum. 25C/42%
Mode 802.11¢g Frequency TX 2412MHz
Test Voltage DC 12V

Simultaneous 10 log(n) 0
(Note: “n” is antenna number)

Reference Level Band Edge
Eunmspemumn.mu-swfuu — — —ToTe B gientSpecrom A Swept — — i ﬁ‘ ==
Pl (AT | v ne OHESER | | PO e MR b
oo RTS8 B - M T M 57250 dt

¢’ 1
sttt sl gl |

450 " . w

550 45 WW’W“‘ ] Hoger
850 -55.0 [ ot |
750 &5 I
[Center 2.41200 GHz Span 24.24 MHz| [Center 2.39990 GHz Span 100.0 MHz|
j#Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 PtSH fiRes BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts)
se status iss Status,
‘Agient Spectram Anslyzer - Swept SA =T (B Agient Spectrum Analyze - Swept SA oo )
&S00 Ac | I T senseant] ALIGN AUTO 08:14:52 PMJan 11,2016 w500 AC | T senseant] ALIGN AUTO 08:15:23 PHJan 11, 2016
Marker 2 7.234880000000 GHz . Avg Type: Log-Pwr TRACE[112345 6 Marker 1 14.907468750000 GHz ) Avg Type: Log-Pwr TRACE[12345 6
PNOFast GO Trig: FreeRun Avg[Hold:>100/100 | PROTFast GO Trig: FreeRun AvglHold:>1001100 TveE|
IFGain:Low Atten: 24 dB oer|P NNNNN IFGain:Low Atten: 24 dB oeTlP NNNNN
Mkr2 7.234 88 GHZ| Mkr1 14.907 47 GHz|
Ref Offset 1 dB Ref Offset 1 dB
10 dBidiv_Ref 15.00 dBm -56.364 dBm)| 19g8iaiv_Ref 15.00 dBm -60.886 dBm)|
og ———
5
5
16000
1 15, 0081
2
|
JI W 25,
-~
e wasel e
| as
[Start 30 MHz Stop 8.000 GHz P
[#Res BW 100 kHz #VBW 300 kHz Sweep 27.73 ms (32001 pts] s
3 -
257816GHz| 49,279 dBm = |
7.23488 GHz| __-56.364 dBm
j I
1 1 Start 8.000 GHz Stop 15.000 GHz|
B D v f#Res BW 100 kHz #VBW 300 kHz Sweep 23.47 ms (32001 pts)
= satus = status,

Note: All results have been included cable loss and simultaneous factor.

File Number: CIM1512133 Report Number: EM-F160034

This test report may be reproduced in full only. The document may only be updated by AUDIX Technology
Corp. personnel. Any changes will be noted in the Document History section of the report.




AUDIXJ

AUDIX Technology Corp.
No. 53-11, Dingfu, Linkou, Dist.,
New Taipei City244, Taiwan

APPENDIX A-Page 12 of 23

Tel: +886 2 26099301
Fax: +886 2 26099303

15GHz — 25GHz

B Agient Spectrum Analyzer - Swept SA
®_ [s00 AC | I [ sensean] ALIGN AUTO
Marker 1 24.945312500000 GHz 3 Avg Type: Log-Pwr
NoFast GO Trig: FreeRun Avg|Hold:>1001100
IFGain:Low Atten: 24 dB o
Mkr1 24.94 2|
Ref Offset 1 dB
19 gBiaiv Ref 15.00 dBm -53.390 dBm)

750 |

Stop 25.000 GHz
Sweep 34.13 ms (32001 pts)

[Start 15.000 GHz
f#Res BW 100 kHz #VBW 300 kHz

Note: All results have been included cable loss and simultaneous factor.
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Test Date 2016/01/11

Temp./Hum.

25°C/42%

Mode 802.11¢g

Frequency

TX 2437MHz

DC 12V

Test Voltage

Simultaneous 10 log(n)
(Note: “n” is antenna number)

Reference Level

30MHz — 8GHz

[B Agient Spectrum Analyzer - Swept SA = (B Agient Spectrum Analyzer - Swept SA. =le e
@ 00 _Ac | I [ senseant] ALIGN AUTO 08:11:19 PM3an 11,2016 500 _ac | T senseant] ALIGN AUTO 08:11:52 PM3an 11, 2016
Marker 1 2.438295325000 GHz Avg Type: Log-Pwr TRACE[L 2345 6 Marker 2 7.311093125000 GHz Avg Type: Log-Pwr TRACE[1234 5 6
PNG-Wide GO Trig: FreeRun Avg|Hold:>1001100 TYPE| MR- PROTFast GO  Trig: FreeRun AvglHold:>100/100 TYPE| MW
IFGain:Low Atten: 24 dB oET[P NNNNN IF Gain:Low Atten: 34 dB oETlP NNNNN
Mkr1 2.438 295 GHz| Mkr2 7.311 09 GHz|
Ref Offset 1 dB Ref Offset 1 dB p
(ogBidly_Ref 15.00 dBm 7.814 dBm 10dBidiy_Ref 25.00 dBm -50.781 dBm
og ———
*1 1
s 8 N . 2
e el gl et e Voo ot
\.\x 15
150 o Iy =
B vty A | i
250 45 42
“ ———— \L___ = A
-350 -65. ‘
50 [Start 30 MHz Stop 8.000 GHz|
piRes BW 100 kHz #VBW 300 kHz
50 =
N 3 260381GHz| 43855 dBm
N 1 731109 GHz[ _-50.781dBm
850
750
[Center 2.43700 GHz Span 22.73 MHz| }
f/Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 ptsH
se status s status|
‘Agient Spectram Anslyzer - Swept SA =T (B Agient Spectrum Analyze - Swept SA [
& [s00 Ac | I T senseant] ALIGN AUTO 08:12:21 PMJan 11,2016 W [500 AC | T senseant] ALIGN AUTO 08:12:41 P 3an 11, 2016
Marker 1 14.810343750000 GHz . Avg Type: Log-Pwr TRACE[12345 6 Marker 1 24.953750000000 GHz ) Avg Type: Log-Pwr TRACE[12345 6
PNOFast GO Trig: FreeRun Avg[Hold:>100/100 | PROTFast GO Trig: FreeRun AvglHold:>1001100 TYPE( My
IFGain:Low Atten: 24 dB oer[P NNNNN IFGain:Low Atten: 24 dB oeTlP NNNNN
Mkr1 14.810 34 GHz| Mkr1 24.953 8 GHz|
Ref Offset 1 dB Ref Offset 1 dB
[ogsiav_Ref 15.00 dBm -60.853 dBm| {ogsiav_Ref 15.00 dBm -53.528 dBm
5
500
1219 o) 1219
150 15
250 -25.
250 as
450 45
550 ’1 55
650 65.0
750 ‘ 75, I
[Start 8.000 GHz Stop 15.000 GHz [Start 15.000 GHz Stop 25.000 GHz|
ffRes BW 100 kHz #VBW 300 kHz Sweep 23.47 ms (32001 pts) f#Res BW 100 kHz #VBW 300 kHz Sweep 34.13 ms (32001 pts)
= satus = status,

Note: All results have been included cable loss and simultaneous factor.
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Test Date 2016/01/11

Temp./Hum.

25°C/42%

Mode 802.11¢g

Frequency

TX 2462MHz

DC 12V

Test Voltage

Simultaneous 10 log(n)
(Note: “n” is antenna number)

Reference Level

Band Edge

[BE Agilent Spectram Analyzer - Swept SA == B Agient Spectrum Analyzer - Swept SA oo )
[ 50 _Ac [ T T sensent] ALIGN AUTO 08:07:41 PMJan 11,2016 S0a_ac | T sensean] ALIGN AUTO 08:08:12 PM3an 11,2016
Marker 1 2.463295325000 GHz Avg Type: Log-Pwr mcj—, 23456 Marker 1 2.483600000000 GHz Avg Type: Log-Pwr TRACE[12345 6
PNO:Wide GO Trig: FreeRun Avg|Hold:>100/100 TYPE(M W PNOFast o Trig: FreeRun Avg|Hold:>100/100 TYPE| MW
IFGain:Low ___Atten: 30 dB oer|P NNNNN oo fast &7 Atten: 30dB oETlP NNNNN
Mkr1 2.463 295 GHZz| Mkr1 2.483 6 GHz|
Ref Offset 1 dB Ref Offset 1 dB
[ggeidv__Ref 2000 dBm 2.555 dBm)| {ogBiv_Ref 20.00 dBm -44.237 dBm)|
10
Iy
A ¢ "
' rﬂﬁJ\.w o] s it el U ] T MJWL(
100 10
J \
200 2 / \\
Moy " it 5
00 © A 1
an M e
”"'MMWMMWW
600 -60.
700 7
[Center 2.46200 GHz Span 22.73 MHz| [Center 2.48360 GHz Span 100.0 MHz|
J#Res BW 100 kHz #VBW 300 kHz Sweep_1.000 ms (1001 pts) #Res BIW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts)|
iss Srarus = s

30MHz — 8GHz

8GHz — 15GHz

‘Agient Spectram Anslyzer - Swept SA == (B Agient Spectrum Analyze - Swept SA [
& __[s00 Ac | I T senseant] ALIGN AUTO 08:08:55 PM Jan 11,2016 R [s00 AC | T senseant] ALIGN AUTO 08:09:24 PH3an 11, 2016
Marker 2 7.387306250000 GHz ) Avg Type: Log-Pwr TRACE[12345 6 Marker 1 14.999343750000 GHz ) Type: Log-Pwr TRACE[12345 6
PNOTFast GO  Trig: FreeRun Avg[Hold:>100/100 | PNOTFast GO Trig: FreeRun AvglHold:>1001100 TYPE( My
IFGain:Low Atten: 24 dB oer|P NNNNN IFGain:Low Atten: 14 dB oeTlP NNNNN
Ref Offset1 dB. Mkr2 7.387 31 GHz Ref Offset1 dB Mkr1 14.999 34 GHz|
10 gBidiv__Ref 15.00 dBm -60.087 dBm| 19 gBav Ref 5.00 dBm -71.033 dBm)|
og ———
5
5
15 T
. 2
& ry
NG v E3
"
45
[Start 30 MHz Stop 8.000 GHz -
[#Res BW 100 kHz #VBW 300 kHz Sweep 27.73 ms (32001 pts] 5
3 -
262847 GHz| 63,098 dBm -
7.387 31GHz| 60,087 dBm
75
. I
1 Start 8.000 GHz Stop 15.000 GHz|
« f#Res BW 100 kHz #VBW 300 kHz Sweep 23.47 ms (32001 pts)
= saTus = status

Note: All results have been included cable loss and simultaneous factor.
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15GHz — 25GHz

B Agient Spectrum Analyzer - Swept SA e
RE 500 AC [ [ [ SENSE:INT] ALIGN AUTO 08:09:47 PMJan 11,2016
Marker 1 24.672812500000 GHz . Avg Type: Log-Pwr TRA 556
Fast GO Trig: FreeRun Avg|Hold:>1001100 b
IFGain:Low Atten: 14 dB o
Mkr1 24.67. 2|
Ref Offset 1 dB
19 gBiaiv Ref 5.00 dBm -63.282 dBm|
500
150
250
350
450
50
.1
850
750
0 I
[Start 15.000 GHz Stop 25.000 GHz
ffRes BW 100 kHz #VBW 300 kHz Sweep 34.13 ms (32001 pts)

Note: All results have been included cable loss and simultaneous factor.
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Test Date

2016/01/11 ~ 21

Temp./Hum.

25°C/42%

Mode

802.11n-HT20

Frequency

TX 2412MHz

Test Voltage

DC 12V

Simultaneous 10 log(n)
(Note: “n” is antenna number)

Reference Level

Band Edge

B Aotent spectum Amayee - Swept S =Tl 5 Agtent Specum Andyee-Swept S =
5 o002 | I T senseant] A6 AUTO 0133325 Jan 21,2016 o ac | T senseant] ALIGN AUTO 08:17:43PJan 11,2016
Marker 1 2.412654480000 GHz Avg Type: Log-Pwr Tracefr2345 6 Marker 1 2.399900000000 GHz Avg Type: Log-Pwr TRACE12345 6
PNOWilde o Trig: FreeRun AvglHold:>100/100 TYPE| MR- PNO-Fast o Trig: FreeRun AvglHold:>100/100 TYPE( M.
IFGain:Low © Atten: 34dB oeT[P NNNNN oo fast &7 Atten: 34 0B oETlP NNNNN
Mkr1 2.412 654 GHz Mkr1 2.399 9 GHz|
Ref Offset1 dB Ref Offset1 dB
[ggBidv_Ref 2336 dBm -10.226 dBm {ogBidv_Ref 25.00 dBm -33.176 dBm)|
134 15
3
N JJ“WW”M
. o b AR A A A A A AP f\Ml\/« A AMABARA ooy L " ( \
/VVW CL EANSS AR AALEA] Yury Ty VVW\ i T ETT
266 25, / \
/ ! )/ b,
8 . »
466 L 45 o
AV Ty le e )
56 5.0t cepreendel
666 65,
Center 2.41200 GHz Span 24.24 MHz [Center 2.39990 GHz Span 100.0 MHz|
#Res BW 3.0 kHz #VBW 30 kHz Sweep 55.20 ms (1001 pts) #Res BIW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts)|
s sratus = s

30MHz — 8GHz

8GHz — 15GHz

Agilent Spectrum Analyzer - Swept SA [E=mE=n] (B Agitent Spectrum Analyzer - Swept SA =R
(500 _AC | I [_senseant] ALIGN AUTO 08:18:13 PMJan 11,2016 R [s00 AC | T senseant] ALIGN AUTO 08:18:42 PHJan 11,2016
Avg Type: Log-Pwr TRACE[1[2345 6 Marker 1 14.858687500000 GHz Avg Type: Log-Pwr TRACE[12345 6
PNOFast GO Trig: FreeRun AvglHold:>100/100 | PROFast GO Trig: FreeRun AvglHold:>1001100 TYPE( M
IFGain:Low Atten: 24 dB oer|P NNNNN IFGain:Low Atten: 14 dB oeTlP NNNNN
Ref Offset 1 dB Mkr2 7.243 60 GHz| Ref Offset 1 dB Mkr1 14.858 69 GHZ|
10 gBidiv__Ref 15.00 dBm -58.970 dBm| 19 gBav Ref 5.00 dBm -70.552 dBm)|
og [———
5
5
15 B
1 2
¥ 2
E3
L N—
5
[Start 30 MHz Stop 8.000 GHz -
[#Res BW 100 kHz #VBW 300 kHz Sweep 27.73 ms (32001 pts] 5
-
257243GHz| 61028 dBm - \
724360 GHz| _ -58.970 dBm
L |
1 Start 8.000 GHz Stop 15.000 GHz|
« f#Res BW 100 kHz #VBW 300 kHz Sweep 23.47 ms (32001 pts)
=3 saTus = status

Note: All results have been included cable loss and simultaneous factor.
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15GHz — 25GHz

B Agient Spectrum Analyzer - Swept SA
R [500 AC | [ T sensean] ALIGN AUTO
Marker 1 24.593125000000 GHz . Avg Type: Log-Pwr.
Fast GO Trig: FreeRun AvglHold:>100/100
IFGain:Low Atten: 14 dB o
Mkr1 24.59 2|
Ref Offset 1 dB

9 geidiv__Ref 5,00 dBm -63.887 dBm|

850 |

Stop 25.000 GHz
Sweep 34.13 ms (32001 pts)

[Start 15.000 GHz
f#Res BW 100 kHz #VBW 300 kHz

Note: All results have been included cable loss and simultaneous factor.
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0,
Test Date 2016/01/11 ~ 21 Temp./Hum. 25C/42%
Mode 802.11n-HT20 Frequency TX 2437MHz
Test Voltage DC 12V
Simultaneous 10 log(n) 0
(Note: “n” is antenna number)
Reference Level 30MHz — 8GHz
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j#Res BW 100 kHz #VBW 300 kHz Sweep 23.47 ms (32001 pts) f#Res BW 100 kHz #VBW 300 kHz Sweep 34.13 ms (32001 pts)
= sTarus = satus,

Note: All results have been included cable loss and simultaneous factor.
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Test Date 2016/01/11 ~ 21

Temp./Hum.

25°C/42%

Mode 802.11n-HT20 Frequency TX 2462MHz
Test Voltage DC 12V
Simultaneous 10 log(n) 0
N . 6699 b
(Note: “n” is antenna number)
Reference Level Band Edge
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Note: All results have been included cable loss and simultaneous factor.
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15GHz — 25GHz
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Note: All results have been included cable loss and simultaneous factor.
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A.4 POWER SPECTRAL DENSITY

Test Date 2016/01/11 ~ 21 Temp./Hum. 25°C/42%
Test Voltage DC 12V
Simultaneous 10 log(n) 0
(Note: “n” is antenna number)
A.4.1 Power Spectral Density Result
Modulation Type | Centre Frequency (MHz) | Power Spectral Density (dBm) Limit
2412 -3.286
802.11b 2437 -1.558
2462 -4.266
2412 4.000
802.11¢g 2437 7.814 < 8 dBm/3kHz
2462 2.555
2412 -10.226
802.11n-HT20 2437 -4.298
2462 -11.702

Note: All results have been included cable loss and simultaneous factor.
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A.4.2 Measurement Plots
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Note: All results have been included cable loss and simultaneous factor.
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802.11n-HT20
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Note: All results have been included cable loss and simultaneous factor.
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